Children’s Acetominophen (Tylenol)

Weight 80mg Elixer Chewable Junior Suppository
dropper, 160mg/5ml Tablets 80mg Strength 80,220,325,650mg
Infant Tylenol | Children’s 160mg

Tylenol

6-11 lbs % dropper, Y tsp N/A N/A 80mg, % sup
0.4ml

12-17 lbs 1 dropper, ¥ tsp 1 tablet N/A 80mg, 1 sup
0.8ml

18-23 lbs 1% droppers, | % tsp 1 % tablets N/A 120mg,1 sup
1.2ml

24-35 |bs 2 droppers, 1tsp 2 tablets N/A 325mg, %5 sup
1.6ml

36-47 lbs N/A 1% tsp 3 tablets N/A 325mg, % sup

48-59 Ibs N/A 2 tsp 4 tablets 2 tablets 325mg,1 sup

60-71 Ibs N/A 2% tsp 5 tablets 2 Y% tablets | 325mg, 1 sup

72-95 lbs N/A 3tsp 6 tablets 3 tablets 650mg, % sup

96+ Ibs N/A N/A N/A 4 tablets 650mg, 1 sup

Do not give Tylenol more often than every 4 hours or more than 5 doses per day.

Note: Since Tylenol pediatric products are available without prescription, parents are warned on the
package label to consult a physician for the use by children under 2 yrs or for the use longer than 5
days. Contact your physician immediately in the case of accidental overdose

Claritin Liquid

2-6 years: 1 tsp daily, do not take more than 1 tsp in 24 hours
6+ years: 2 tsp daily, do not take more than 2 tsp in 24 hours

Children’s Zyrtec Liquid

6-24 months: % tsp at bedtime
2-6 years: % to 1 tsp daily, maximum dose is ¥ tsp every 12 hours or 1 tsp in 24 hours

6 + years: 1-2 tsp daily depending on severity of symptoms, do not exceed 2 tsp in 24 hours



Children’s Benadryl

*Not Recommended until 12 months of age*

Weight 12.5mg=11tsp 25 mg capsule
6-11 Ibs Not recommended Not recommended
12-17 lbs % tsp Not recommended
18-23 Ibs 1tsp Not recommended
24-35 |bs 1% tsp Not recommended
36-47 lbs 2 tsp 1 capsule

48-59 lbs 3tsp 1 capsule

60-71 lbs 3-4 tsp 2 capsules

72-95 lbs 4 tsp 2 capsules

96+ Ibs 4 tsp 2 capsules

Children’s Ibuprofen (same as Motrin or Advil) *Not recommended until 6 months of age*

Age Weight Infant Drops | Ibuprofen Ibuprofen | Ibuprofen
50mg/1.25ml | Liquid Chewable | Chewable
100mg/5ml | 50mg 100mg
6-11 13-17 Ibs 1.25ml Y tsp 1 tablet % tablet
months
12-23 18-23 Ibs 1.875ml % tsp 1% tablets | % tablet
months
2-3yrs 24-35 lbs N/A 1tsp 2 tablets 1 tablet
4-5yrs 36-47 lbs N/A 1% tsp 2 % tablets |1 % tablets
6-8 yrs 48-59 |bs N/A 2 tsp 4 tablets 2 tablets
9-10yrs 60-71 lbs N/A 2% tsp 5 tablets 2 % tablets
11-12 yrs 72-95 Ibs N/A 3tsp 6 tablets 3 tablets

One dose may be given every 6-8 hours as needed for fever control. Do not exceed 4 doses in 24 hours.




